


REVIEW ARTICLE

Review article: Paediatric status epilepticus in the pre-hospital setting – an update

Jeremy FURYK ^{1,2,3} Kerriane WATT,¹ Theophilus I EMETO,¹ Stuart DALZIEL,^{4,5} Daniel BODNAR,^{8,9,10} Kate RINEY^{8,9} and Franz E BABL^{3,6,7}

¹College of Public Health, Medical and Veterinary Sciences, James Cook University, Townsville, Queensland, Australia, ²Department of Emergency Medicine, The Townsville Hospital, Townsville, Queensland, Australia, ³Murdoch Children's Research Institute, Melbourne, Victoria, Australia, ⁴Starship Children's Hospital, Auckland, New Zealand, ⁵The University of Auckland, Auckland, New Zealand, ⁶Royal Children's Hospital, Melbourne, Victoria, Australia, ⁷The University of Melbourne, Melbourne, Victoria, Australia, ⁸Lady Cilento Children's Hospital, Brisbane, Queensland, Australia, ⁹School of Medicine, The University of Queensland, Brisbane, Queensland, Australia, and ¹⁰Queensland Ambulance Service, Brisbane, Queensland, Australia

Abstract

Paediatric status epilepticus (SE) is a medical emergency and a common critical condition confronting pre-hospital providers. Management in the pre-hospital environment is challenging but considered extremely important as a potentially modifiable factor on outcome. Recent data from multicentre clinical trials, quality observational studies and consensus documents have influenced management in this area, and is important to both pre-hospital providers and emergency physicians. The objective of this review was to: (i) present an overview of the available evidence relevant to pre-hospital care of paediatric SE; and (ii) assess the current pre-hospital practice guidelines in Australia and New Zealand. The review outlines current definitions and guidelines of SE management, regional variability in pre-hospital protocols within Australasia and aspects of pre-hospital care that could potentially be improved. Contemporary data is required to determine current practice in our setting.

It is important that paediatric neurologists, emergency physicians and pre-hospital care providers are all engaged in future endeavours to improve clinical care and knowledge translation efforts for this patient group.

Key words: ambulance, emergency, status epilepticus.

Background

Paediatric status epilepticus (SE) is a common medical emergency and is associated with significant morbidity and mortality.¹ SE is one of the most common paediatric life-threatening conditions encountered by pre-hospital providers.² In one series, paediatric seizures accounted for one-third of paediatric responses.³ Many cases present in children with no history of seizures, and can be extremely anxiety provoking for family, bystanders and care providers. Management can be particularly challenging in the pre-hospital environment, and caring for acutely ill children requires a special skill set.

Key findings

- Paediatric status epilepticus is an important condition encountered in the pre-hospital environment, and definitions have evolved.
- Available observational data and pre-hospital protocols suggest there is potential for variability in care.
- Contemporary data are required to determine current practice and optimise care.

Individual front-line pre-hospital providers may have limited experience in these circumstances.

Definitions of SE have evolved over the last few decades, and while historically SE has referred to '30 min' of continuous seizure activity or recurrent seizures without recovery between episodes, more recently an 'operational definition' of SE has been gaining acceptance in guidelines, consensus statements and contemporary clinical trials.⁴⁻⁶ This operational definition of a seizure lasting more than 5 min is more congruent with treatment guidelines and when one would be expected to commence treatment. The vast majority of seizures cease spontaneously before 5 min, and seizures that continue beyond 5 min are considered unlikely to stop without anticonvulsant medication.⁷ Others have termed this 'impending SE' or 'early SE'.⁷ Inconsistent definitions make

Correspondence: Dr Jeremy Furyk, Department of Emergency Medicine, The Townsville Hospital, 100 Angus Smith Drive, Douglas, Townsville, QLD 4814, Australia. Email: jeremy.furyk@health.qld.gov.au

Jeremy Furyk, MBBS, MPH&TM, MSc, FACEM, FACTM, PhD Candidate, Emergency Physician, Adjunct Associate Professor; Kerriane Watt, PhD, Associate Professor; Theophilus I Emeto, PhD, MSc, BSc (Hons), Senior Lecturer; Stuart Dalziel, MBChB, FRACP, PhD, Paediatric Emergency Physician; Daniel Bodnar, BSc, MBBS, FACEM, Emergency Physician; Kate Riney, MBBS, FRACP, Paediatric Neurologist; Franz E Babl, MD, MPH, Paediatric Emergency Physician.

Accepted 9 May 2017

interpretation of the existing literature problematic; however, using contemporary definitions of SE as seizures of duration greater than 5 min, and considering ambulance average response times in Australasia, most children who are still seizing when pre-hospital providers arrive at the scene will generally be included in these definitions of SE.

Another difficulty in interpretation of the pre-hospital literature on SE is differences in pre-hospital systems between jurisdictions. Most obvious are the differences in philosophies between the Anglo-American and the Franco-German models of pre-hospital care.⁸ In the former, the patient is brought to the doctor, while in the latter the doctor is brought to the patient.⁸ But even within the Anglo-American system that we have adopted in Australasia, significant differences exist between systems in the UK and USA in terms of training, skills, protocols and response times; therefore, it may be difficult to generalise evidence from one system to others. Even within Australia, generally regarded to have a high level of pre-hospital care, training and protocols vary by state and territory.

While emergency physicians need to be experts on ED management, they also need to understand management issues immediately before arrival in ED and after discharge from ED to ward or home. It is therefore important for ED providers to be aware of current pre-hospital management in their jurisdiction as this may have significant implications on the ongoing management in the ED. Early treatment is thought to be important; therefore, advances in the management of SE targeted the pre-hospital environment.

The objective of the review was to: (i) present an overview of the available evidence relevant to pre-hospital care of paediatric SE; and (ii) assess the current pre-hospital practice guidelines in Australia and New Zealand (NZ). Emphasis will be placed on implications for practice in the Australasian and developed world context, and identify any knowledge gaps and future research priorities in the area.

Methods

A literature search was conducted of Medline (OVID), EMBASE (OVID) and WOS, with the assistance of a medical librarian. The search strategy for Medline is reproduced in Appendix S1. Results of the search were exported to a reference managing database (Endnote X6) and duplicates removed. Titles and abstracts were screened for relevance to pre-hospital SE, and full text of relevant articles were obtained and considered for inclusion. Reference lists of articles identified were screened for additional relevant articles. Database searches were supplemented by grey literature searches using Google scholar. Additionally, pre-hospital service providers in all state and territory jurisdictions were contacted, and protocols for management of SE requested. Results are presented in a narrative form.

Results

Epidemiology

Epidemiological data on SE are limited by inconsistent definitions, variable methodologies and rigour. Studies demonstrate a bimodal age distribution, with peaks in children less than 12 months and adults greater than 60 years.¹ SE is the most common neurological emergency in children with estimated incidence of 20 per 100 000 per year.¹ It is inappropriate to extrapolate evidence from adult studies to children as aetiology and outcomes are vastly different.

Of patients managed in ED, only about one-third of new-onset paediatric SE will occur in children with a history of previous seizures or epilepsy.^{1,9} About 10% of first seizures in children with epilepsy present as SE.¹⁰ Aetiology is classified as known or unknown. Known (also called 'symptomatic') causes are further divided into acute or remote.⁵ The acute symptomatic causes refer to SE occurring from an acute illness or acute central nervous system insult, for example encephalopathy, meningitis, electrolyte disturbance, hypoxia, trauma, malaria, stroke or intoxication.^{1,5,11} SE associated with fever $>38.5^{\circ}\text{C}$ is often called a

prolonged febrile seizure (PFS) and occasionally classified as acute symptomatic in aetiology. Outcomes of PFS are generally far better than other causes of acute symptomatic SE. The primary cause is genetic susceptibility to seizure with trigger by fever, rather than SE being caused by the fever itself; therefore, it is more useful to classify PFS as a separate category. Remote symptomatic refers to SE caused by a chronic central nervous system abnormality without an acute provocation.^{1,5,11} PFS usually represent about one-third of cases of SE, with acute and remote symptomatic representing about 20% each, and the remainder being 'unknown'.^{1,12,13}

Outcomes of SE are better in children than adults. Mortality is estimated at 3–5% overall, higher with refractory cases and significant morbidity in survivors.^{1,14} Outcome is dependent on the age of the patient, the cause and the duration of seizure. Although only duration is potentially modifiable, it is not clear whether interventions to reduce the duration of seizure result in improved outcomes. Data supporting the contention that seizure duration per se causes neuronal injury is limited to animal data.⁷ From available evidence, the confounding effect of aetiology is inextricably linked to seizure duration and prognosis.¹⁵ Regardless, most algorithms, research efforts and advances in pre-hospital care have been directed at providing effective, timely control of seizure activity, with the expectation that this will lead to improved outcomes.

SE is characterised as convulsive (tonic, clonic or tonic-clonic) or non-convulsive. Non-convulsive SE (NCSE) is a concern of pre-hospital providers and emergency physicians, but the sparse available data is limited to ICU settings,¹⁶ and diagnosis requires EEG, which is often unavailable. Management of suspected NCSE should probably follow algorithms for convulsive SE.

General principles of pre-hospital care

As with any emergency, assessment and management need to occur

simultaneously. Evidence-based guidelines on the pre-hospital management of convulsive SE were published in 2014 and sought to ensure timely seizure cessation, while avoiding respiratory depression and seizure recurrence.¹⁷ Recommendations were invariably based on low- or very-low-quality evidence according to the Grading of Recommendations Assessment, Development and Evaluation (GRADE) framework.¹⁷ Historically, conducting high-quality clinical trials in SE and paediatric SE has been difficult, but increasingly collaborations and large multicentre trials are occurring including in the pre-hospital setting.^{6,18–20}

Any pre-hospital management must take into account the logistical restrictions of this environment, namely lack of space, staff and equipment as well as the necessity for timely transport. Priorities are basic resuscitation requirements of supporting airway, breathing and circulation, timely administration of anticonvulsant medication, identifying likely causes and treating if possible and prevention of secondary consequences of SE.²¹ General guidelines on SE management take a stepwise approach,^{22,23} typically two doses of benzodiazepine are given first line, if they fail, various second-line anticonvulsants are administered followed by rapid sequence induction of anaesthesia and intubation.^{22,23} Pre-hospital providers in the Anglo-American model are usually restricted to benzodiazepines even accepting the common tiered response of most pre-hospital systems. Management beyond first-line agents, including in-hospital settings is based on limited data and expert opinion only. Prompt transport and minimising scene time are important priorities.

Home treatment

Increasingly patients with epilepsy are prescribed management plans that incorporate anticonvulsant administration at home for prolonged seizures, often avoiding ambulance transport.²⁴ Benzodiazepines are the agent of choice and various routes of administration have been used.²⁴ Traditionally,

rectal diazepam was used because the rectal mucosa provides excellent absorption; however, a number of disadvantages of this route limit utility. Parents or caregivers (teachers, carers and others) may be reluctant to use this route, removing clothes might lead to delays or be inappropriate in public places, physical difficulties of administration while a patient is actively seizing may require multiple individuals or cultural unacceptability in some societies.²⁵ Other options include intranasal or buccal administration, and midazolam is widely used for this purpose in Australasia. Doses in these settings need to be considered in the subsequent management of children by paramedics and hospital staff, and should not delay escalation to second-line anticonvulsants of a different class. In the field it may be difficult to accurately establish doses and agents administered, but this information is important for continuing care in hospital; ensuring adequate dosing to stop seizures, and avoiding excessive doses with repeated administration with resultant complications. Accurate clinical handover, including events, pre-hospital drugs, timings and doses, is critical information for the decision-making of ED clinicians. Information for management of the acute episode as well as its correct classification is frequently lost in this period.

Which benzodiazepine is best?

The efficacy and safety of pre-hospital treatment of SE by paramedics was first demonstrated in 2001, where both i.v. lorazepam and i.v. diazepam were superior to placebo in a high-quality trial in adults.²⁶ Although not statistically significant, results hinted at superiority of lorazepam over diazepam, resulting in preferential use where available.²⁶ Lorazepam is heat labile and requires refrigeration and is not widely available in Australasian settings. The greater efficacy of lorazepam was not supported by a high-quality paediatric trial in 273 children, in which 0.1 mg/kg of i.v. lorazepam was found to have similar seizure termination to

0.2 mg/kg of i.v. diazepam and similar safety profile.⁶ A network meta-analysis comparing the efficacy of midazolam, lorazepam and diazepam in treating paediatric SE determined that midazolam had the highest probability of achieving seizure termination.²⁷

Pre-hospital guidelines recommended two doses of benzodiazepines and contacting medical control if seizures continue.¹⁷ Subsequent doses of benzodiazepines are discouraged because of the risk of respiratory depression.²⁸ Observational data suggests up to half of paediatric patients with SE are not receiving any anticonvulsant medication prior to hospital arrival in the USA, UK, Australia and NZ.^{1,29,30} Benzodiazepine dosing has also been reported as outside recommended dose ranges in one-quarter of cases.³¹ However, methodology of these studies may not identify factors impacting decision-making, for example airway or respiratory concerns or seizures that were intermittent. Prospective and contemporary local data is required to determine if this is an area where practice improvements can be made.

Intravenous access versus other options

Establishing i.v. access in children in the pre-hospital setting is difficult. In children less than 2 years, successful attempts occur only half the time.³² With active seizures the procedure is even more difficult.^{2,33} Although i.v. administration is likely to be preferable if access is already available, administration of medications should not be delayed when immediate i.v. access is not available or difficult. Using non-i.v. routes for the pre-hospital management of paediatric SE is supported by moderate level of evidence.^{2,17} Comparable efficacy and side-effect profiles have been demonstrated for sublingual, buccal, intranasal (i.n.), intramuscular (i.m.) and intraosseous (i.o.) routes.^{2,34} Per rectum administration is losing favour for issues outlined earlier and the efficacy and ease of use of available alternatives.⁵ For non-i.v. routes of administration, the

best efficacy data supports i.n. or i.m. midazolam.³⁴ Concentrated preparations of midazolam are preferable for i.n. use and may achieve effective concentrations faster than i.m. under ideal circumstances³⁵ and have the advantage of avoiding needle stick injuries with i.v. or i.m. routes.

The recent landmark multicentre Rapid Anticonvulsant Medication Prior to Arrival Trial (RAMPART) contributed to pre-hospital evidence of adults and children with SE.^{20,36} Intramuscular midazolam was superior to i.v. lorazepam for the primary outcome of seizure cessation prior to hospital arrival.^{20,36} In the underpowered subgroup of children ($n = 120$) seizure cessation occurred in 41 of 60 (68.3%) in the i.m. midazolam group, compared to 43 of 60 (71.7%) in the i.v. lorazepam group.³⁶ Both agents were effective; however, the benefits of shorter time to administration in the i.m. group make this a desirable option for pre-hospital providers in a challenging environment.

Blood glucose

Point-of-care capillary blood glucose testing is recommended in the pre-hospital setting if possible in all children actively seizing² and correcting with dextrose or glucagon if below 3 mmol/L.¹⁷ Although this recommendation is based on low-quality evidence and classified as weak, it seems uncontroversial.¹⁷ Although hypoglycaemia is an uncommon cause of SE,³⁷ it is readily reversible.¹¹ Glucose testing should not delay the administration of benzodiazepines.^{37,38}

Australasian pre-hospital protocols

The various agencies that provide pre-hospital care to children in Australasia provided guidelines for review. Each ambulance service uses midazolam as the pharmacological agent for paediatric seizures.^{39–46} Doses and routes of administration are summarised in Table 1. Initial i.v. or i.m. doses are weight based for all services except for Victoria³⁹ and

NZ, which give a bolus dose depending on the child's 'size' or weight range in Victoria,³⁹ and a bolus dose based on age or parental report of weight in NZ.⁴⁰ New South Wales (NSW),⁴¹ Queensland (QLD)⁴² and the Northern Territory (NT)⁴³ protocols allow i.n. midazolam administration at various doses. QLD, South Australia (SA)⁴⁴ and the NT protocols also allow midazolam to be delivered through the i.o. route.^{42,43} The maximum i.v. single dose varies from 2.5 mg in QLD and NT to 10 mg in Tasmania,⁴⁶ and Victoria's protocol varies based on weight.³⁹ Intramuscular doses are between 1 mg (for an infant) and up to 10 mg in Tasmania.⁴⁶ If seizure activity continues, a second dose can be given in each state and territory, although time to second dose ranges between 3 min and 20 min, with 5 min being the median time among the states and territories for i.v. administration. The Australian Capital Territory (ACT) protocol does not specify a time and it states to 'repeat if fitting continues or recurs'.⁴⁷ For the states that allow i.n. administration the repeated dose is given after 10 min in QLD,⁴² 2 min in the NT⁴³ and no repeated dose in NSW.⁴¹ Intraosseous doses can be repeated if seizure activities continues for 5 min in both QLD and NT.^{42,43}

Protocols in NZ allow for use of a second-line agent if seizure activity continues despite two doses of midazolam. A weight-based regime of approximately 30 mg/kg of i.v. valproate is recommended, administered over 10–15 min (Table 1).⁴⁰ Some protocols recommend administration of adjuncts, such as paracetamol in the case of seizures associated with fever.⁴⁷

The differences in these protocols is likely to lead to significant variation in care, although the importance of this degree of variation is uncertain. As is evident from Table 1, the various protocols differ substantially in complexity. Pre-hospital providers need to balance speed and ease of administration in this hostile environment, and the need to reduce complications, which themselves might be more difficult to manage. There is little evidence for the

superiority of specific dosing regimes, and artificially precise dosing regimes may not add value when accurate weight estimation in this environment is itself problematic.

ED clinicians need to be aware of local protocols, variability in possible dosing and consider medications delivered in the pre-hospital environment in management decisions in the ED, such as the choice of agent and timing of administration. There is a need for good quality national prospectively collected data on pre-hospital care of patients with SE, to determine how agents are being used, doses given and effectiveness. Evidence-based, consistent and standardised care should be achieved for all children with SE.

Future trends and emerging concepts

Ketamine has received attention in the management of refractory SE.^{48,49} While the agent is well known to emergency physicians and increasingly to pre-hospital providers, there is no evidence to suggest the utility in paediatric SE management in this setting at the moment. Large multicentre studies are being conducted in the USA, UK, Australia and NZ, examining the effectiveness of second-line agents levetiracetam and valproate compared to phenytoin.^{18,19} Results of these trials are likely to influence recommendations on second-line management in hospitals. There is some interest in the use of second-line agents earlier in the algorithm, including the pre-hospital setting.⁵⁰ A pre-hospital study in France addressed this question in adults, and evaluated the effectiveness of adding levetiracetam (a novel second-line agent) to benzodiazepine (clonazepam) in the management of SE in adults.⁵⁰ They found no difference in outcomes, but it is likely that if newer second-line agents are shown to be effective, earlier use may be examined.

Conclusion

Paediatric SE represents a significant problem and challenge to pre-hospital care providers. Clinicians

TABLE 1. Australasian protocols for management of seizures and status epilepticus in children

	Midazolam first dose†	If seizure activity continues	Second dose
Tasmania	i.m. or i.v.: 0.15 mg/kg (max single dose 10 mg)	i.m.: 10 min i.v.: 5 min	0.15 mg/kg i.v. or i.m. (max single dose 10 mg)
Victoria	i.m. (first line) Infant (5–9 kg) = 1 mg Small child (10–24 kg) = 2.5 mg Large child (>25 kg) = 5 mg i.v. (MICA) Infant (5–9 kg) = 0.5 mg Small child (10–24 kg) = 1 mg Large child (>25 kg) = 2 mg	i.m.: 10 min i.v. (MICA): repeat original dose 2–5 min (max 3 doses in addition to i.m.)	i.m.: same as original dose i.v.: repeat original dose 2–5 min (max 5 doses)
Australian Capital Territory	i.m.: 0.1 mg/kg i.v.: up to 0.1 mg/kg over 2 min i.v. and i.m.	i.m.: 10 min (AP × 1; ICP prn) i.v.: ‘repeat if fitting continues or recurs’	i.m.: 0.1 mg/kg i.v.: up to 0.1 mg/kg over 2 min i.v.
New South Wales	i.n.: 0.3 mg/kg bolus through MAD, max dose 5 mg i.m.: 0.15 mg/kg bolus, max dose 5 mg i.v.: 0.15 mg/kg bolus, max 2.5 mg	i.n.: no repeat i.m.: 5 min (max 3 doses total) i.v.: 3 min (max 3 doses total)	i.m.: 0.15 mg/kg bolus, max dose 5 mg i.v.: 0.15 mg/kg bolus, max dose 2.5 mg
Queensland	i.m. <5 kg = 1 mg 5–10 kg = 2 mg 10–15 kg = 3 mg 15–20 kg = 4 mg >20 kg = 5 mg OR: 0.2 mg/kg i.n.: 0.2 mg/kg, single dose max 5 mg, max total dose 10 mg CCP only: 0.1 mg/kg i.v. and i.o. single dose max 2.5 mg, max total dose 10 mg	i.m.: 10 min i.n.: 10 min intervals i.v. and i.o.: repeat at 5 min intervals	i.m.: half the initial dose (max 2.5 mg, total max dose 10 mg) i.v. and i.o.: 0.1 mg/kg single dose max 2.5 mg, max total dose 10 mg
Northern Territory	i.m.: 0.2 mg/kg, single dose does not exceed 5 mg i.n.: 5 mg i.v./i.o.: 0.1 mg/kg, single dose does not exceed 2.5 mg, no max dose	i.m.: 10 min intervals i.n.: 2 min PRN i.v./i.o.: repeat at 5 min intervals	i.m.: repeat at half the initial dose 2.5 mg (no max dose) i.n.: 5 mg max dose 10 mg i.v./i.o.: 0.1 mg/kg, single dose does not exceed 2.5 mg, no max dose
Western Australia	i.m.: 0.2 mg/kg, max bolus 5 mg i.v./i.o.: 0.1 mg/kg, max bolus 2.5 mg	i.m.: 10 min i.v.: 5 min as needed max of 10 mg	i.m.: 0.2 mg/kg (once) i.v.: 0.1 mg/kg (max 5 mg single bolus)

TABLE 1. Continued

	Midazolam first dose†	If seizure activity continues	Second dose
South Australia	i.m.: 0.1 mg/kg, max dose 10 mg	5 min	i.m.: 0.1 mg/kg, max dose 10 mg
	i.v./i.o. (ICP): 0.1 mg/kg, max dose 3 mg	Repeat 'as required'	i.o./i.v.: 0.1 mg/kg, total max dose 0.3 mg/kg
New Zealand	i.v. 5 kg/3 months = 0.5 mg 10 kg/1 year = 1 mg 20 kg/5 years = 2 mg 30 kg/10 years = 3 mg 40 kg/13 years = 4 mg 50 kg/adult = 5 mg	i.v.: 10 min	i.v.: same as the original
	i.m. 5 kg/3 months = 1 mg 10 kg/1 year = 2 mg 20 kg/5 years = 4 mg 30 kg/10 years = 6 mg 40 kg/13 years = 8 mg 50 kg/adult = 10 mg	i.m.: 10 min If seizure activity continues post 2 doses of midazolam: i.v. valproate (over 10–15 min) 5 kg/3 months = 150 mg 10 kg/1 year = 300 mg 20 kg/5 years = 600 mg 30 kg/10 years = 800 mg 40 kg/13 years = 1200 mg 50 kg/adult = 1200 mg	i.m.: same as the original

†All state protocols use midazolam as the drug of choice. AP, advanced paramedic; CCP, critical care paramedic; ICP, intensive care paramedic; i.m., intramuscular; i.n., intranasal; i.o., intraosseous; i.v., intravenous; MAD, mucosal atomising device; MICA, mobile intensive care ambulance.

should be aware of recent changes to definitions of SE. Evidence suggests that the i.m. or i.n. routes are preferable to i.v. in most circumstances in this environment, with highest quality evidence available for i.m. midazolam. There is substantial variation in protocols within pre-hospital services across Australia and NZ. Optimal dosage and timing of administration of subsequent doses are unknown, and future research should address this knowledge gap.

Acknowledgements

JF is supported by a research scholarship by the Emergency Medicine Foundation (EMRS-51R25-2016) and the Townsville Hospital Emergency Department is supported by a

Capacity Building Grant (CAPB-2010-007-TTH).

Competing interests

JF, SD and FEB are section editors for *Emergency Medicine Australasia*.

References

1. Chin RF, Neville BG, Peckham C *et al.* Incidence, cause, and short-term outcome of convulsive status epilepticus in childhood: prospective population-based study. *Lancet* 2006; **368**: 222–9.
2. Carey JM, Shah MI. Pediatric pre-hospital seizure management. *Clin. Pediatr. Emerg. Med.* 2014; **15**: 59–66.

3. Houtekie L, Meert P, Thys F, Guy-Viterbo V, Clement de Cley S. Pre-hospital paediatric emergencies in Belgium: an epidemiologic study. *Eur. J. Emerg. Med.* 2015; **22**: 107–10.
4. Lowenstein D, Bleck T, Macdonald R. It's time to revise the definition of status epilepticus. *Epilepsia* 1999; **40**: 120–2.
5. Trinka E, Cock H, Hesdorffer D *et al.* A definition and classification of status epilepticus: report of the ILAE task force on classification of status epilepticus. *Epilepsia* 2015; **56**: 1515–23.
6. Chamberlain JM, Okada P, Holsti M *et al.* Lorazepam vs diazepam for pediatric status epilepticus: a randomized clinical trial. *JAMA* 2014; **311**: 1652–60.

7. Brophy GM, Bell R, Claassen J *et al.* Guidelines for the evaluation and management of status epilepticus. *Neurocrit. Care* 2012; **17**: 3–23.
8. Dick WF. Anglo-American vs. Franco-German emergency medical services system. *Prehosp. Disaster Med.* 2003; **18**: 29–35.
9. Freilich ER, Schreiber JM, Zelleke T, Gaillard WD. Pediatric status epilepticus: identification and evaluation. *Curr. Opin. Pediatr.* 2014; **26**: 655–61.
10. Singh RK, Stephens S, Berl MM *et al.* Prospective study of new-onset seizures presenting as status epilepticus in childhood. *Neurology* 2010; **74**: 636–42.
11. Riviello JJ, Ashwal S, Hirtz D *et al.* Practice parameter: diagnostic assessment of the child with status epilepticus (an evidence-based review) report of the Quality Standards Subcommittee of the American Academy of Neurology and the Practice Committee of the Child Neurology Society. *Neurology* 2006; **67**: 1542–50.
12. Berg AT, Shinnar S, Levy SR, Testa FM. Status epilepticus in children with newly diagnosed epilepsy. *Ann. Neurol.* 1999; **45**: 618–23.
13. Metsaranta P, Koivikko M, Peltola J, Eriksson K. Outcome after prolonged convulsive seizures in 186 children: low morbidity, no mortality. *Dev. Med. Child Neurol.* 2004; **46**: 4–8.
14. Raspall-Chaure M, Chin RF, Neville BGR, Scott RC. Outcome of paediatric convulsive status epilepticus: a systematic review. *Lancet Neurol.* 2006; **5**: 769–79.
15. Eriksson K, Metsaranta P, Huhtala H, Auvinen A, Kuusela A-L, Koivikko M. Treatment delay and the risk of prolonged status epilepticus. *Neurology* 2005; **65**: 1316–8.
16. Jafarpour S, Loddenkemper T. Outcomes in pediatric patients with nonconvulsive status epilepticus. *Epilepsy Behav.* 2015; **49**: 98–103.
17. Shah MI, Macias CG, Dayan PS *et al.* An evidence-based guideline for pediatric prehospital seizure management using GRADE methodology. *Prehosp. Emerg. Care* 2014; **18**(Suppl 1): 15–24.
18. Clinical Trials Research Centre, National Institute for Health Research. *Emergency Treatment with Levetiracetam or Phenytoin in Status Epilepticus (EcLiPSE) in Children: an open label randomised controlled trial (Protocol)*. [Cited 10 Jan 2017.] Available from URL: http://www.nets.nihr.ac.uk/_data/assets/pdf_file/0014/123350/PRO-12-127-134.pdf
19. Bleck T, Cock H, Chamberlain J *et al.* The established status epilepticus trial 2013. *Epilepsia* 2013; **54** (Suppl 6): 89–92.
20. Silbergleit R, Durkalski V, Lowenstein D *et al.* Intramuscular versus intravenous therapy for pre-hospital status epilepticus. *N. Engl. J. Med.* 2012; **366**: 591–600.
21. Abend NS, Bearden D, Helbig I *et al.* Status epilepticus and refractory status epilepticus management. *Semin. Pediatr. Neurol.* 2014; **21**: 263–74.
22. Samuels M, Wieteska S, eds. *Advanced Paediatric Life Support. A Practical Approach to Emergencies*. Chichester: John Wiley & Sons, 2016.
23. Glauser T, Shinnar S, Gloss D *et al.* Evidence-based guideline: treatment of convulsive status epilepticus in children and adults: report of the Guideline Committee of the American Epilepsy Society. *Epilepsy Curr.* 2016; **16**: 48–61.
24. Wolfe TR, Macfarlane TC. Intranasal midazolam therapy for pediatric status epilepticus. *Am. J. Emerg. Med.* 2006; **24**: 343–6.
25. Holmes GL. Buccal route for benzodiazepines in treatment of seizures? *Lancet* 1999; **353**: 608–9.
26. Alldredge BK, Gleb AM, Isaacs I *et al.* A comparison of lorazepam, diazepam, and placebo for the treatment of out-of-hospital status epilepticus. *N. Engl. J. Med.* 2001; **345**: 631–7.
27. Zhao ZY, Wang HY, Wen B, Yang ZB, Feng K, Fan JC. A comparison of midazolam, lorazepam, and diazepam for the treatment of status epilepticus in children: a network meta-analysis. *J. Child Neurol.* 2016; **31**: 1093–107.
28. Chin RFM, Neville BGR, Peckham C, Wade A, Bedford H, Scott RC. Treatment of community-onset, childhood convulsive status epilepticus: a prospective, population-based study. *Lancet Neurol.* 2008; **7**: 696–703.
29. Fernández IS, Abend NS, Agadi S *et al.* Time from convulsive status epilepticus onset to anticonvulsant administration in children. *Neurology* 2015; **84**: 2304–11.
30. Lewena S, Pennington V, Acworth J *et al.* Emergency management of pediatric convulsive status epilepticus: a multicenter study of 542 patients. *Pediatr. Emerg. Care* 2009; **25**: 83–7.
31. Tobias JD, Berkenbosch JW. Management of status epilepticus in infants and children prior to pediatric ICU admission: deviations from the current guidelines. *South. Med. J.* 2008; **101**: 268–72.
32. Myers LA, Arteaga GM, Kolb LJ, Lohse CM, Russi CS. Prehospital peripheral intravenous vascular access success rates in children. *Prehosp. Emerg. Care* 2013; **17**: 425–8.
33. Reichel J, Drendel AL, Pirralo R, Drayna P, Yen K. Prehospital IV placement success and on-scene time in pediatric patients with seizures. *Acad. Emerg. Med.* 2014; **1**: S32.
34. Arya R, Kothari H, Zhang Z, Han B, Horn PS, Glauser TA. Efficacy of nonvenous medications for acute convulsive seizures: a network meta-analysis. *Neurology* 2015; **85**: 1859–68.
35. Wermeling DP, Record KA, Kelly TH, Archer SM, Clinch T, Rudy AC. Pharmacokinetics and pharmacodynamics of a new intranasal midazolam formulation in healthy volunteers. *Anesth. Analg.* 2006; **103**: 344–9.
36. Welch RD, Nicholas K, Durkalski-Mauldin VL *et al.* Intramuscular midazolam versus intravenous lorazepam for the prehospital treatment of status epilepticus in the pediatric population. *Epilepsia* 2015; **56**: 254–62.
37. Remick K, Redgate C, Ostermayer D, Kaji AH, Gausche-Hill M. Prehospital glucose testing for children with seizures: a proposed change in management. *Prehosp. Emerg. Care* 2017; **21**: 216–21.

38. Beskind DL, Rhodes SM, Stolz U *et al.* When should you test for and treat hypoglycemia in prehospital seizure patients? *Prehosp. Emerg. Care* 2014; **18**: 433–41.
39. Ambulance Victoria. *Clinical Practice Guidelines: Ambulance and MICA Paramedics*. 2016. [Cited 7 Jun 2017.] Available from URL: <http://s3-ap-southeast-2.amazonaws.com/prod.assets.ambulance.vic.gov.au/wp-content/uploads/2016/07/CPG-2016-Edition-Vs.1.1web-reducedsize-flattened-secure.pdf>
40. St John New Zealand. *Clinical Procedures and Guidelines*. 2016. [Cited 7 Jun 2017.] Available from URL: <http://www.rgpn.org.nz/Network/media/documents/St%20John%20CPGs%202016-18/St-John-CPGs,-comprehensive-edition,-2016-2018.pdf>
41. Ambulance Service of New South Wales. *Seizures Protocol: M9*. 2015.
42. Queensland Ambulance Service. *Drug Therapy Protocols: Midazolam*. 2015. [Cited 7 Jun 2017.] Available from URL: https://www.ambulance.qld.gov.au/docs/clinical/dtprotocols/DTP_Midazolam.pdf
43. St John Ambulance Australia NT. *Drug Therapy Protocols*. 2013. [Cited 7 Jun 2017.] Available from URL: <http://www.stjohnnt.org.au/images/stories/documents/ambulance/clinicalpracticeguidelines/dtp%20hv%202.3%20%20june%202013%20%20sant.pdf>
44. SA Ambulance Service. *Clinical Practice Guideline*. 2015.
45. St John Ambulance Western Australia. *Clinical Practice Guideline 11.27 Midazolam (Hypnovel)*. 2014.
46. Ambulance Tasmania. *Clinical Practice Guidelines for Paramedics and Intensive Care Paramedics*. 2012. [Cited 17 Dec 2016.] Available for URL: http://www.dhhs.tas.gov.au/__data/assets/pdf_file/0018/107334/AT_CPG_Full_Aug_2015_-_Complete.pdf
47. ACT Ambulance Service. *Clinical Management Guidelines: Midazolam*. 2014. [Cited 17 Dec 2016.] Available from URL: <http://esa.act.gov.au/actas/about-us/clinical-management-guidelines/>
48. Gaspard N, Foreman B, Judd LM *et al.* Intravenous ketamine for the treatment of refractory status epilepticus: a retrospective multicenter study. *Epilepsia* 2013; **54**: 1498–503.
49. Ilvento L, Rosati A, Marini C, L'Erario M, Mirabile L, Guerrini R. Ketamine in refractory convulsive status epilepticus in children avoids endotracheal intubation. *Epilepsy Behav.* 2015; **49**: 343–6.
50. Navarro V, Dagron C, Elie C *et al.* Prehospital treatment with levetiracetam plus clonazepam or placebo plus clonazepam in status epilepticus (SAMUKeppra): a randomised, double-blind, phase 3 trial. *Lancet Neurol.* 2016; **15**: 47–55.

Supporting information

Additional supporting information may be found in the online version of this article at the publisher's web site:

Appendix S1. Medline search strategy.